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KRk &
TEST REPORT
=
Lk 20201206J32674-2
Report ID
FE 4 F Tt b e
Sample Name Rechargeable Lithium-ion Battery | Trade Mark olé LONTECH
B R - UP5000 FEaRES FELF
Model/Type 48V 100Ah 4800Wh Sample status Good
ZAEHAL: iURAE REUR AR A PR A
Applicant Pylon Technologies Co., Ltd.
Huhk - T AR X SRV i R e X AH b 2 % 8877735
Applicant Address | No. 73, Lane 887, Zu Chongzhi Road, Zhangjiang Hi-Tech Park Pudong, Shanghai 201203, China
il A - TLI3IRAE BBV R A PR A
Manufacturer Pylon Technologies Co., Ltd.
Huhk - VL7548 Bl iR T 8505585 ] J5
Manufacturer Plant 8, N0.505 Kunkai Road, JinXi Town, Kunshan City, Jiangsu Province, PEOPLE’'S REPUBLIC
Address OF CHINA
I B HA SRR B A R 7]
Test Lab CQC Intime Testing Technology Co., Ltd
Hih- TP R ZFEIF R IX R RKE 13685 A KR 4 b

Lab Address

East Taihu Technology and Finance City, No.1368 Wuzhong Dadao Rd., Wuzhong Economic
Development Zone, Suzhou, Jiangsu.

RS PR - CRT ek Wiz @it WIS AR EF M) BN RIE1T15538.371
Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

LT - Wah; rhifis ARG WERH

Test Item Vibration, Shock, External Short Circuit, Overcharge

BEREH: 2020-12-21

Receiving Date

SERRAE]:  2021-01-14
Completing Date

RIEEL - P RE i A IR AR AEER

Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.

HLIFR IR - WEERE: 20+£5°C

Test Condition Ambient temperature

TiH . s ,

Engineer (/3538 ﬁ‘]i A

EE*Z TN [}

Auditor PUES ﬂ"\ a?\

B Data of issue

Approver A A ébtﬂ‘ﬁ 2021-01-14
ITC-4-B-B72-A 2019-11-01
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BRI i R

Description of the sample

W5 H BE LG PR
Test Item Sample No. Sample State

B1-B4 BN FHORIEIR, 4Rk

At first cycle, in fully charged states

T1~T5
B5-B8 BB, el kA

After 25 cycles ending in fully charged states

C1~C5 FEANFTRABIER, 50% R THHE R RN
At first cycle at 50% of the design rated capacity

T6
C6~C10 BB TR S, 50% BT E 2 R A
After 25 cycles ending at 50% of the design rated capacity

\ BANFETLHAEIS, EETHERE

At first cycle, in fully charged states

T7
\ F5N AR, TR

After 25 cycles ending in fully charged states

Al a N N /i S . N R e
C11~C20 %1 I %EQEE‘TEH, méﬁﬁ(@'{jﬁu
At first cycle, in fully discharged states

T8
C21-C30 GPLEN N G =S R

After 25 cycles ending in fully discharged states

I

Remarks

1, #E 7 (5. UP5000, 48V 100Ah) , AERE4800WhAR#HIE6.2kWh, 1ZHIBA T35
PP16100U (16V 100Ah 1600Wh) [ i jth A 5 I 17 s

The watt-hour rating of Rechargeable Lithium-ion Battery (UP5000, 48V 100Ah 4800Wh) is no more than 6.2kWh, the
battery system is assembled from three battery modules(PP16100U, 16V 100Ah 1600Wh) in series.

2, LA Y R 2 S UNB8.3 M, ik i g 5 92020120632326-2,

The internal battery modules have passed all applicable tests of UN38.3. The report number is 20201206J32326-2

3, MEAEFTHIREHBERAN (UP5000, FEMgnsS: AL~A2) #ATT3. T4, T5. T7HJMIR.

The battery system(model UP5000, sample number: A1~A2) in a fully charged state shall be tesed under tests T3, T4,
T5, T7.

4, A, AWEHEMALR (PP16100U, Hfii4i5: B1~B8) FIALAL (PF50N, #is 5 :

C1~C30) e Al s 151 1 25 792020120632326-2 () 1

In this report, the photos and data of internal battery module(PP16100U, sample number: B1~B8) and cell(PF50N,
sample number: C1~C30) is cited from 20201206J32326-2

5, Ak 5% 5 920201206132326-2 114k 35 — R, A RELE B BT 58 AT S UNSB.3HI 2k
This report shall be used together with the report of 20201206J32326-2 to prove that the assembled battery fully meets
the requirements of UN38.3

6, PP (PP16100U) Ay /ML

The internal battery module(PP16100)U is small battery

7, WHEBRIBAIER (PP16100U) ABitid 78R3 E, T70iH AEH]

The internal battery module(PP16100U) is not designed with overcharge protection. T7 item is not applicable.

ITC-4-B-B72-A 2019-11-01
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HRERFR (BiEH, UP5000)
Sample Fundamental Parameters (Assembled battery, UP5000)
15 B 15 B
Item Parameters Item Parameters
AUE 2 B (AN) 100 FRFRHLIE (V) 48
Rated capacity(Ah) Nominal voltage(V)
WUE TUS — /D (Wh) 4800 Fo IR L (V) 5475
Watt-hour rating(Wh) Limited charge voltage(V) '
N =] ‘ié‘i’ N
FEHL(A) RAIERTE R (A
Charae current(A 50 Maximum continous charging 90
ge ent(A) current (A)
7 b L (mA) 5000 HCFRL LR (A) 50
End charge current(mA) Discharge current(A)
A R LR (V) 405 P IS AN (1) 30
End of discharging voltage (V) ' Cell numbers(pcs)
= . S TR 2
. Eij(ﬁ_leEEEmL (A) 90 ZEMER USRS PE5ON
Maximum discharge current(A) Model of cell
%Yﬂl@%‘rg(Ah) 50 %‘/ﬁzuﬁfﬁﬂﬁiﬁ 2P15S
Capacity of cell(Ah) Permutation of cell
oAl FEE ®218mm  offFE K <18mm
T I Cylindrical®=18mm Cylindrical®<<18mm
LA TR g ’
Shape of cel ORSEEY SR odUnH
Prismatic Pouch Cell Button Cell
ITC-4-B-B72-A 2019-11-01
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Sample Fundamental Parameters (Internal battery modules, PP16100U)

FERFERGFE (WL, PP16100U)

A ZH 15 H ZH
Item Parameters ltem Parameters
AL 25 B (Ah) 100 FRARELIR (V) 16
Rated capacity(Ah) Nominal voltage(V)
HUE LS — /M (Wh) 1600 FHLIRHLFE (V) 18.25
Watt-hour rating(Wh) Limited charge voltage(V) '
. B IIE LS N
%EEEE{}ﬁ(A) Ei.j(li_/j:?éEEEE{}IL(A).
Charge current(a) 50 Maximum continous charging 100
g current (A)
Fo ik R (mA) 5000 e HLAE(A) 50
End charge current(mA) Discharge current(A)
2 I LR (V) 125 P IS AN () 10
End of discharging voltage (V) ' Cell numbers(pcs)
OB R (A) 100 i 2 PESON
Maximum discharge current(A) Model of cell
FAL Lt S (Ah) 50 e HES 7 20 oPES
Capacity of cell(Ah) Permutation of cell
ol ¥ ®218mm  olfF: K <18mm
SRR Cylindrical®=18mm Cylindrical®<<18mm
AT IR g y
Shape of cell OWHE WS o0t
Prismatic Pouch Cell Button Cell
ITC-4-B-B72-A 2019-11-01
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B IR

Photos of Sample

UP5000

FE 5B F (Sample photograph) -1

FE5 B H (Sample photograph) -2

282 PYLONT

ITC-4-B-B72-A
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B R

Photos of Sample

FE 5 B F (Sample photograph) -3

FE 5 B F (Sample photograph) -4

Sn s By egoBe e rBennsBrra@ysiabars oy iBany
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B A

Photos of Sample

FE 5 B F (Sample photograph) -5

s b S A R S

¥ & F (Sample photograph) -6

ITC-4-B-B72-A 2019-11-01
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B R A

Photos of Sample

FE 54 & A (Sample photograph) -7

1+t PYLONTECH

IFPP/15/143/242/[(2P5S | ISIMI0+5555
Product Name : Rechargeable Li-ion Battery
Model: UP5000
Part Number: UPS000NAO1VO0101
Rated Energy/Capacity: 4 8kWh/100AN
Nominal Voltage: 48v
Charge Voltage: 52.5~53.5V

Nominal/Maximum current: S0A/S0A
Protection Class: I
IP Rating: P20
Date of Production : 2021-01-01
Serial Number: PPTCRO03100B03555
Short Current/Duration time: <4000A/2ms

0 DD RO AL
PHCROM *Bt’sssg 8%
Pylon Technologles Co., Lid. c E "
www. pylontech.com.cn

FE 5 & A (Sample photograph) -8

B

ITC-4-B-B72-A 2019-11-01
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B IR

Photos of Sample

FE 5 B F (Sample photograph) -9

¥ 5 & A (Sample photograph) -10
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B R

Photos of Sample

FE 5 B F (Sample photograph) -11

'n WiesuW
2203 4% e 078 i 23 P52 20 2% L ML

FE 5 B H (Sample photograph) -12

¢ a 7.8 Dlpll I'I 12 ‘.'\P‘.‘ \‘1lll‘)?@1’t 13?“?‘9" \.‘?%‘Q'\‘\ -.‘-._'.\\;\‘:\}
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B R

Photos of Sample

FE 5 B F (Sample photograph) -13

¥ 5 B H (Sample photograph) -14

Type:
Nominal Voltage:

Nominal Capacity :

Energy :

Date of production :

Serial Number :

Rechargeable Li-ion Battery

PP16100U

16Vd.c.

100Ah

1600wh

2021-1-1

YOOV XX

ITC-4-B-B72-A

2019-11-01
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B R

Photos of Sample

FE 5 B F (Sample photograph) -15
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FHANTEZRAG I AR A R 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

oz I &5 5
Test results
2k 38.3.4. 175 BT
Clause 38.3.4.1 Altitude simulation
TR H RN i s 2E N 7R TS 45T B T 11,6 T IR AR B IR (20 + 5°C) FAERLE D6/
W R i o

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(205°C).

BRER
Test
requirement

AN A AR A AN KR 52 FEth 1 5 R AS /N DK B )
90%, Jii EdiRFR{E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

(RIEEES AT AT A AR AE K, BAREERETE W RL
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
ghik
Pass/Fall P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHANTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

LORIIEEEZS
Test results
K 38.3.4. 2R A%
Clause 38.3.4.2 Thermal test
TRIE R L 2E B S TR RO 25 T 72 £ 2°CIA A T AR D6/, B35 ARG
T B4 T-40 + 2°CHIFEAT T AR D6/ o PN S 10l B2 2 1] F) i KR 1) [ g 930
oy SRR EE T, HLSEA0, AR PTG F AT F i A AE PR B (20 +
5°C) A7 24 /it
MR | TR B et R H a2 5 T A i 1 6 U P PR F ) 2820 R A 127N
Prozzzture Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+ 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
| AR AN AN B AN K (A S FLB I T AN NIRRT L
BRER | 90%, JF 8472 IR1E0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

RMEER | AR AL AR AR, AEK, BAREEETE W2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHNTEZRAG I T AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

=5
%K
Clause

38.3.4.3 #EEhAH:

38.3.4.3 Vibration

M0 R
Test
Procedure

LA VB2 K B TR B &, (H S AR A RE IS B RTB AR TR DA BE v AR IR B
PRENN R ESLIETE, XHURRA R M THZEI200Hz, FiEIEI7HZ, #559155 %,
XFEL AT NS 2 . N7 HZHF UG, OR¥FLgn M RIERE, B FISRIAR|18 Hz. A5
BRI IRFFAE0.8 oK (B hif21.6 Z2K), FFHIINAR BRI HRAINELIL I8 gn (HR LN
50 Hz). R KOs B2 AR FFFES gn B EIZ 48 N 200 Hz.

XFRBHIBA : THZITAR, fRIFL gn KIS, BERIIRIAF|18Hz. AR5 R IRIE
TRFFFED.8 2K (B2 1.6 Z2K), FFHI IR B2 A IE A F]2 gn (B4 425

Hz). H RN RFFAE2 gn ELEIHIZ I i £200Hz .

X —IRA RS =S EARE B A 2 e 7 AL i) — 5 R B AT 120K, I3
o Herp— MRS 77 18] 0 20 i 11 T

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

BRER
Test
requirement

AN AT AN AR AN KR5S F I R T 6 H AN /N T DU F R 1
90%, Jii & 151Kk FR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Rrgs R | AR AR AR AR, AE K, BAREEETE LIRS
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
ghik
Pass/Fail P
Conclusion

ITC-4-B-B72-A

2019-11-01
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FHANTEZRAG I AR A R 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

=5
%K
Clause

38.3.4.4 W RAH:
38.3.4.4 Shock

R Wiz
Test
Procedure

R, R b A R 2 P W ] S R ARG b, SORRSCHEAE G rR AL ) P 22 3
[
BEAS 222 32 B KR 2150 gn ARk rFRFSEIT (816 Z2 A0 - 1R R b i . KA Bz
S KN EESO gn ARk RS2 ] 11 220 2 IR SR B il o

ol flbil

| 100850

¢@@mﬁuﬁﬁﬁlww<ﬁ54 mass

HEVIMED KR IESZ s R, Bk
[ 30000

w%ﬁsgw,ﬁ@@mﬁﬁﬁ%ﬁﬁmﬁaww<ﬁ54 TEE s MED Rk
PRSI ] 11 ZERB I TF 3% s
A H B B ZE = AN FLAR 36 BLA H T 23 7 B I 26 = o, B TE R
4% = b, MIL22 18 k.

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—

[ 100850
| { [mass )
Acceleration(gn )=" , Which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
>

[ 30000

| mass . . . -
N , Which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

BRER
Test
requirement

AN AT AN AR A KR S F I R T B H AN /N T DU AT FR R 1
90%, Jii & 151Kk FR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

RgE R | AR AR AR AR, AE K BAREUETE R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
g5k
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHANTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

(oRIESES
Test results
FK 38.3.4.5 MR A K
Clause 38.3.4.5 External short circuit

L A B2 1) S SE i FE R e AE5T7+4°C R, FEULIRE ™0 AT AN LS, AR 1) 5
PEAENE/NT0.1Q, FFEERiig B AP FEIRIE [P 2)57+4°C)5 £ /0 AR EL hy XK
RUeR A, AR STl PR MR G b U S ) PR B el THBR ) — 20— IR OR IR T 88U

i | RSSO LRAL

Uilinw s The cell or battery to be tested shall be temperature stabilized so that its external case temperature

Prozizture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to be
concluded.

&j‘%* AR ARRIT170°C, MR RBEZ. REK,

es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Kol P SEIREAEITL170°C, AR, AR ANE K, BAREEETE N IERS
WAV ]

Test results

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 5.

i
Pass/Falil P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHANTEZRAG I AR A R 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

=5
%K
Clause

38.3.4.6 fEEi/HIE
38.3.4.6 Impact/Crush

R Wi
Test
Procedure

ofitily GEMTERA/NT18.02 KA BAEIEHD

Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)

AR I E TP AR L, K ELR 915 8mm0. Lmm it R S BB SCAE RE o D, — B
9.1Kg+0.1KgMEHE 61 + 2.5 cmim L 2 lAE B BIHIE b e, AR N AT
TP B2 BT R A b O EAR Y 15.8mmiiE . AR R g5z — ik dE s,
FL Yt 26 20 PR 526 2 T A

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 + 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1lmm diameter curved surface lying
across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

BH R CEH TRAIE . 285, 6 /40 it M B AR/ T 18 .02 K I [ A1 7 Fi )

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

KR IR BHE AP I A F s, $5 s BRI R, sl K200y 1.5em/s 45 e dp 2k it
17, BRHILLF =G0 —: (a)itihni /& ik 2] 13kN+0.78KkN; (b) FEIH ) HL & T & 2
/1>100mV;(c) BB AR T ik 1) R 4R )7 B2 (50%E LA b o AT TE AN 8256 Ha b b7 A 3¢ B 11— [HT it
IR SO Y Y T {8 W 22 1 S O 1 5 A E R YA NS i = R D [0 )R O 5 M i = 2
R U — R ey, b TP L 5B h 4 R

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush
force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to be

subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

ARSI EANEIE170°C, A, AR, A K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

(RIIEE S

Test results

ShFeiR EEANEIE170°C, AR, AR AE K, HARBEETE LT %6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01




Report ID: 20201206)32674-2

Page 19 of 28

FHANTEZR A AR A R 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

LORIIEEEZS
Test results
K 38347 EERHE
Clause 38.3.4.7 Overcharge
78 FEL R IAT A 2B A 1A g R P B KRR 78 L AR RO R % o R R e/ LSS RN A T
(a) i) i pay 4HE 1) 78 FEL FEL AR AN I 18 VIR, 6 Py e /)N FL S I DAy 2 T RV ) i R 78
R ECON22 VBT RBUNE (b)) Al A 1078 f f IS 18 IRy, a6 i) /N
FE 2 KT8 H RIS R 1. 248 o 1% S AE PR R B2 R AT o BEAT AR BRI TR B 924 /)
WADIR | . fEE 78 B R WA FRIt 7K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
BRER ) i, k.
. No disassembly, no fire.
requirement
KR | AR A KRR VE W R7
Test results No disassembly, no fire. Test data is shown in Annex 7.
5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FHANTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

LORIIEEEZS
Test results
K 38.3.4.8 &I
Clause 38.3.4.8 Forced discharge
HIBAE PR BEIR B T 512V B AR A OB RE, DA P it 3 7 R 1) i KR 828 A
WA HL IR SR T
A — AN R/INFI Ty 2853 1) v BH A7 28 55 e P s A B B FELVISE B K LASRAT I E PR T FE FEL VA
BEAS FEL T SR A TR R P A ] 187 55T LA e 2 B ok LAER A 6 R o A 9 1 T FRL 65 oA J WL 2
MWECPER | K b7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
BRER ) i, k.
. No disassembly, no fire.
requirement
Rrmas R | AR, A K EAREETE LT 8
Test results No disassembly, no fire. Test data is shown in Annex 8.
g5
Pass/Fail P
Conclusion
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M1 = R AL
Annex 1. Altitude Simulation
FmwS XK AT AIHT R G A5 OCV2/ BREHRER v
Sample Before test Before test | Aftertest | After test OCV: Mass Loss R .
No. OCV1 (V) Mi (g) OCV2 (V) M2 (g) (%) (%) emarks
Bl 16.90 10457.5 16.89 10457.0 99.94% 0.005% -
B2 16.88 10511.5 16.88 10511.5 | 100.00% 0.000% -
B3 16.98 10476.0 16.98 10476.0 | 100.00% 0.000% -
B4 16.94 10553.0 16.93 10553.0 99.94% 0.000% -
B5 16.89 10513.5 16.89 10513.5 | 100.00% 0.000% -
B6 16.99 10551.5 16.99 10551.0 | 100.00% 0.005% -
B7 16.98 10507.5 16.98 10507.5 | 100.00% 0.000% -
B8 16.95 10483.5 16.94 10483.0 99.94% 0.005% -
LT H
Blank
below
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Annex 2. Thermal test
Hms IR AIHT RE 5 A5 OCV/ FREHRR e
Sample Before test Beforetest | Aftertest | After test OCV1 Mass Loss | o~ o
No. OCV1 (V) M: (g) OCV2 (V) M2 (g) (%) (%)
Bl 16.89 10457.0 16.75 10455.5 | 99.17% 0.014% -
B2 16.88 10511.5 16.74 10509.5 | 99.17% 0.019% -
B3 16.98 10476.0 16.80 10474.0 | 98.94% 0.019% -
B4 16.93 10553.0 16.77 10551.5 | 99.05% 0.014% -
B5 16.89 10513.5 16.75 105115 | 99.17% 0.019% -
B6 16.99 10551.0 16.80 10548.5 | 98.88% 0.024% -
B7 16.98 10507.5 16.80 10506.5 | 98.94% 0.010% -
B8 16.94 10483.0 16.78 10481.5 | 99.06% 0.014% -
NS
Blank
below
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Annex 3. Vibration
Hms IR A HT RE 5 A5 OCV/ FREHRR e
Sample Before test Beforetest | Aftertest | After test OCV: Mass Loss | 9
No. OCV1 (V) Mi (g) OCV: (V) M2 (g) (%) (%) emarks
Bl 16.75 10455.5 16.74 10455.0 99.94% 0.005% -
B2 16.74 10509.5 16.73 10509.5 99.94% 0.000% -
B3 16.80 10474.0 16.77 10473.5 99.82% 0.005% -
B4 16.77 10551.5 16.74 10550.5 99.82% 0.009% -
B5 16.75 10511.5 16.72 10511.0 99.82% 0.005% -
B6 16.80 10548.5 16.75 10547.5 99.70% 0.009% -
B7 16.80 10506.5 16.77 10506.5 99.82% 0.000% -
B8 16.78 10481.5 16.74 10481.0 99.76% 0.005% -
Al 50.03 39.33kg 50.01 39.32kg 99.96% 0.025% -
LT H
Blank
below
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Annex 4.Shock
Mg s RIS R A HT RE 5 W5 OCV/ REHR v
Sample Before test Beforetest | Aftertest | After test OCV: Mass Loss | o 9
No. OCV1 (V) Mi (g) OCV: (V) M2 (g) (%) (%) emarks
Bl 16.74 10455.0 16.72 10454.5 99.88% 0.005% -
B2 16.73 10509.5 16.73 10508.5 | 100.00% 0.010% -
B3 16.77 10473.5 16.75 10473.0 99.88% 0.005% -
B4 16.74 10550.5 16.74 10550.0 | 100.00% 0.005% -
B5 16.72 10511.0 16.71 10510.5 99.94% 0.005% -
B6 16.75 10547.5 16.75 10547.0 | 100.00% 0.005% -
B7 16.77 10506.5 16.76 10505.5 99.94% 0.010% -
B8 16.74 10481.0 16.72 10480.5 99.88% 0.005% -
Al 50.01 39.32kg 49.98 39.32kg 99.94% 0.000% -
LR H
Blank
below
ITC-4-B-B72-A 2019-11-01

FSAE . F2 YIRB ~



Report ID: 20201206)32674-2

NI BEARA PR 2 F]

CQC Intime Testing Technology Co.,Ltd

PR 54 Bt s

Annex 5. External short circuit
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RIHT

PIGEIR

R

siﬁr:tl;?fN%o. Voltage before test Initial Temperature Max Terploerf’iture Reﬁiirks
V) (C) )
B1 16.72 56.9 67.6 -
B2 16.73 57.0 68.4 -
B3 16.75 57.1 66.9 -
B4 16.74 56.9 67.8 -
B5 16.71 56.8 68.3 -
B6 16.75 57.0 69.2 -
B7 16.76 56.9 68.7 -
BS 16.72 56.9 67.2 -
Al 49.98 57.0 57.0 -
LUNEA
Blank below
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Annex 6. Impact/Crush
) D=1 = Re=ay=|
S?r:tl;?fN%o. Voli?fgf?;}f‘test Initia??riﬁm{u;fature Maxm;eﬁr?ﬁele%ture Reﬁiirks
V) () (C)
C1 3.303 24.1 24.2 -
Cc2 3.303 23.9 24.0 -
C3 3.304 24.2 24.3 -
C4 3.303 24.5 24.5 -
C5 3.302 24.3 24.3 -
C6 3.303 24.2 24.2 -
C7 3.304 243 24.3 -
C8 3.303 24.2 24.2 -
C9 3.302 243 24.3 -
C10 3.303 24.1 24.2 -
LR 2H
Blank below
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Annex 7.0vercharge
- AR VIERE BT &k
Sar: le No Voltage before test Initial Temperature Max Temperature Remarks
p : ) (C) (©)
A2 50.01 24.1 24.2 )
DN
Blank below
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Annex 8. Forced discharge
; B SR
S?r:tl;?fN%o. Voli?fgf?}lf‘test Initia??riﬁm{u;fature Maxm;eﬁr?ﬁ;%ture Reﬁiirks
V) () (C)
C11 3.197 24.1 49.7 -
C12 3.198 24.2 50.4 -
C13 3.195 23.9 53.1 -
C14 3.201 23.9 48.6 -
C15 3.205 24.0 48.7 -
C16 3.198 24.1 46.5 -
C17 3.196 23.9 48.8 -
C18 3.203 23.8 47.6 -
C19 3.201 24.0 48.1 -
C20 3.201 239 50.3 -
c21 3.198 23.8 49.1 -
Cc22 3.199 24.0 48.5 -
Cc23 3.197 24.1 46.8 -
C24 3.198 23.9 47.6 -
C25 3.201 23.9 46.8 -
C26 3.200 24.2 47.2 -
c27 3.199 24.1 a7.7 -
C28 3.200 24.2 50.1 -
C29 3.197 24.1 48.6 -
C30 3.198 24.5 47.9 -
U2 H
Blank below
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Statement

1. R AWM P> & PO TAFI 0 LA AR, RAFLI LA,
Don’t copies the report partly, if you don’t obtain the Iaboratory allow you to do that, unless you copy the whole
report.
2. AR I 48 R A P AR A S0 2o
The test report is only valid to the sample which has been tested
3. FxARM L& XA FIX, HAMBIREE T B Am A @R,
If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after
receiving the report.
4, TAEHE ou Fr ol LB A MR E = B RAREL, MR ARAU AR A R A4 A AT R
The sample must be collected within 30 days after receiving the test report. The overdue sample will be
disposed of as waste by the laboratory itself.
5. R F A A KT A F, REA TR A BFRAE.

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

A AUA PN SR R A M AR A TR 8]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
Bl RN E P LRFFRREE T KB 13685 A K#AH £ sk
Headquarter address: East Taihu Hi-Tech & Finance Town, No0.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

wR B 2R . 215104 w7, 15: 0512-66303621
1% A : 0512-66303625 E-mail: cqc_jszIb@126. com

TN E ORI T A F A E3h036F

LN FA N WL LT RHHR195 P = KEIE10E1020F
W& 0574-63895313

RN F LA KT AR X I N+ — #1395 F R B A KE13AE
w,1&: 0755-82889188-8118

JOI A E A AL TN T AR R AR K W 5452665 N ERAHAEL E O#
W i& /45 F . 020-84147422
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